

IN- PROCESS BATCH TEST RECORD FORM.

Job No 177210

10mm Slings - Target Break Strengths (kN)

Element	Operation Number	Target Break Strength	Last Updated	Sign	Comments	
Bar Tack Sling		22kN	22/06/04		7 Angled Bar Tacks	
Test Results Obtained & Disposition of Batch	MIC SR11	MIC SR11	MIC SR11	MIC SR11		
	Test A	Test B	Test C	Test D	Test E	Test F
Operation Number	3	3	3	3		
Type of Test	1st off	Test at 100	Test at 200	LAST OFF		
Sample 1	29.64 ^w	28.20 ^w 29.24	28.29 ^w 29.64	26.97 ^s 29.64		
Sample 2	28.59 ^w	28.59	28.59	28.59		
Sample 3	27.36 ^w	27.36	27.36	27.36		
Mean.	28.53	28.44	28.47	28.14		
Std. Dev.	1.14	0.94	0.93	1.21		
Mean - (3 X Std.Dev.)	25.10	25.60	25.65	24.49		
Pass, Fail, Comments	PASS	PASS	PASS	PASS		
Sign	AB	AB	AB	AB		
Date	8.9.06	8.9.06	8.9.06	8.9.06		

PLEASE ENSURE THAT THIS RECORD IS ACCURATE AND COMPLETE